WARWICK Beachcomber

Fern

Straw

R R T

¥

Manuka

Kiwi

.F"‘
L] Rl Tl

&

Terracotta Flame

Marine Midnight

el

Atlantic

Fern Forest

Magenta

Orchid

Cobalt

Teal

B S oL BT
i dr e St A A e e b
B e

Ice Nougat

nu-_n Of IS¢ ETRE
“fl!Eﬂ'Sﬂl"'tf't‘"‘-‘i-‘!h
*: ENECE TS

i rer § e oE—e T
steperere -t:’ LIRS
: ; enen f!“!

TR

&ﬂ

Ash Taupe

Fudge Sable

Smoke Pewter

Oatmeal

Driftwood

Graphite

b b bl S b b L L]
r‘"r': B el O Sf o P 1
T Ty ey r*.,‘::"'

q‘1?;-r'~.--ﬂ-f-l§ L-—- 6ﬂﬁ-
G aan bk
-

™
a-fnnrﬂ-. ettt
rﬂ'»"vq«.--.._...' K]

'b'"v*r- T e (-u

T e e e )
T g 3 ot -ww"" -
g; Gtibitete ta T
STyt i e ST
g"'r:" LA ?l“ e bLLe 1{'
Lefid ol =y e

|r11-'r'1 'I'!f‘“r;qut. ,_.,,?or Tﬂ

Mist



> L . Pl it i 3T LNy a-’ ..-......,.,.",,"__?‘;""l‘ " 2 F T z
; . i ) . P fa LN R 47 - ‘_ bl £ 2 T e
& L NN RNN G T2 s
SVF 3 § T : 15 00l Pakad i 18 ¥ 154 WA RW I C K Australia New Zealand United Kingdom
A RS B . «~‘ Sl L T Y ,' ™ 71 "“_:_ T 1300 787 888 T +64 (0) 9 477 3080 T +44 (0) 1451 822 383
£ PR A R (Eaten S5 G0 P ep “_‘"“ ' “rm (toll free in Australia] ~ F +64 (0) 9 479 6313 F +44 (0) 1451 822 369
' : r : Ty r TR, BERAR s "‘ 1Y F +61(0) 3 9415 7236 infoldwarwick.co.nz infoldwarwick.co.uk
. B ea Gh Com b'e r f Pl P “” 4 F +61(0) 3 9416 1060 www.warwick.co.nz www.warwick.co.uk
' d ] : g i s B2, MY info@warwick.com.au
- S S ¥ - www.warwick.com.au

RANGE NAME: BEACHCOMBER
WIDTH: 140CM
WEIGHT: 598GSM
COMPOSITION: 100% POLYESTER
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b Vi ok | ) - Strength and Durability: Tested for heavy commercial upholstery applications and extended performance and appearance
characteristics.
- Halo Easy Clean: High-performance, easy clean fabrics that pass the toughest testing. All Warwick Halo fabrics are woven
b ; : o precise specifications and tested to exacting standards for colourfastness, abrasion, inherent stain resistance and safety.
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- - Customisation: Our Design Studio is able to develop custom designs and colour for your personalised requirements. Please
' contact your local representative for further information.
p - Guarantee: 3 Years. Please see www.warwick.com.au for further information.
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